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404119, Volzhsky, Volgograd region, Russia

"VOLZHSKY PIPE PLANT"
Fax: (78443) 25-69-02
0Js¢ EwmaZ: VIZ @ SPRINT-V.com.ru
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| MANLACTURER : !
| i"VASS PIPE & STEEL CO., INC."
1 VOLZHSK! PIPE PLANT QJSC |DESCRIPTION OF GOODS: 1158 THIRD STREET .
| 404119, VOLZHSKY |CARBON STEEL SEAMLESS PIPES ACCORDING TO API SL PSL1 {4JRD EDITION/ IMINEOLA, NY 11501
} VOLGCGRUD REGION | YEAR 2004)X42.B/ASTH R106/A 106M (2006 EDITION)GR.B/C/ASTM AS3I/A S3M |
| RUSSIA | (2006 EDITION}GR.B/C/ASME SA 106 (2004 EDITION) /RSME SAS3 (2004 EDITI-|
| {ON), BEVELLED EMDS. HARDNESS TEST MAX. 22 HRC IS IN ACCORDANCE WITH !
| |NACE MRO1-75. 1
! [16% x 1.033% (406.4 % 26.2 MM) |
| | ICERTIFICATE & 1220 DATE OF ISSUE 23.07,2008
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{NOTES G : Goop | 1
i*1: H: HEAT ANALYSIS, ¥: PRODUCT ANALYSIS, C: CONTROL ANALYSIS, R: RECHECK ANALYS1S *7: E - BACH VALUE. A - AVERAGE VALUE i 1
(*2: L: LOT TEST, H: KEAT CONTROL TEST, A: ADDITION TEST, R: RECHECK TEST *8: HEAT TREATMENT, O&T: OUENCHED & TEMPERED ! 1
[*3: L: LONGITUDINAL, T: TRANSVERSE *9; M. WET FLUCRESCENT MAGNETIC PARTICLE TEST. EMI: ELECTROMAGNETIC TEST,UT: ULTRASONIC 7 ! i
1A STRIF G5 177 3o, N: ) im, Kr 1 147 i, 5 12 s, RING H: 142 is. UTR: PIPE BODY UT FOR LAMINATION, UTE: PIPE ENDS UT FOR LAMINATION i I
1%5: y: 2w ¥, U: 2mm U, B: 3mm U, C: 4mm U, E: 2me U FASE HOTCH. P: 2mm V PASE NOTCH UTS: PIPE WALL THICKMESS UT | [
[+€: P: 10x10mer, 7 : 10x7.5mm, &: 1OXE.Tmm, S: 10x%5em, J. 10x2.3wm, 2: 10x2, Sem *1f: 5 « NOTCH 5%, 1% - WOTOH 12.5%% i }
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TOTAL:  QUANTETY OF PIPES 4 PCE NET WEIGHT 12,185 T  LENGTH  162.324 ft I
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IWE CONFIRM THAT PIPES HAS NG CONTAMINATION BY MERCURY AND MANAGER - INSPECTION |
i

:NO REPAIR BY WELDING HAS BEER CARRIED OUT. WTC COMPLY WITH THE STANDARD EN 10204.318.
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IME CONFIRM THAT PIPES HAS RO CONTAMINATION BY MERCURY AHD
{m REPAIR BY WELDING HAS BEEN CARRIED OUT, WMTC COMPLY WITH THE STANDARD £N 10204.318.
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